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Annex for BT

FCCID: 2AC9E-NSP-0282

1. Bandwidth

1.1 Test Result

Test Report No.: CTL2408083031-WF

1.1.1 OBW

X Frequenc Packet 99% Occupied Bandwidth (MHz) .

Mode Type (MHz) Y Type ANT Result Limit Verdict
2402 DH5 1 0.887 / Pass
GFSK SISO 2441 DH5 1 0.899 / Pass
2480 DH5 1 0.920 / Pass
2402 2DH5 1 1.175 / Pass
Pi/4ADQPSK SISO 2441 2DH5 1 1.184 / Pass
2480 2DH5 1 1.200 / Pass
2402 3DH5 1 1.182 / Pass
8DPSK SISO 2441 3DH5 1 1.185 / Pass
2480 3DH5 1 1.193 / Pass

1.1.2 20dB BW
TX Frequency Packet 20dB Bandwidth (MHz) :

Mode Type (MHz) Type ANT Result Limit Verdict
2402 DH5 1 1.008 / Pass
GFSK SISO 2441 DH5 1 1.030 / Pass
2480 DH5 1 1.039 / Pass
2402 2DH5 1 1.297 / Pass
Pi/ADQPSK SISO 2441 2DH5 1 1.302 / Pass
2480 2DH5 1 1.330 / Pass
2402 3DH5 1 1.318 / Pass
8DPSK SISO 2441 3DH5 1 1.320 / Pass
2480 3DH5 1 1.314 / Pass
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Annex for BT

FCCID: 2AC9E-NSP-0282

1.2 Test Graph

1.2.1 OBW

Test Report No.: CTL2408083031-WF
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FCCID: 2AC9E-NSP-0282

Test Report No.: CTL2408083031-WF
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FCCID: 2AC9E-NSP-0282

Test Report No.: CTL2408083031-WF

Pi/4ADQPSK_2DH5 MCH_2441MHz_Ant1_NTNV

Level (dBm)

80 A

-80

i Ant: Ant1
CENT: 2441 MHz
Span: 3.6 MHz
RBW: 43 kHz
04 VBW: 130 kHz
Detector: Peak
f\\.}."\ TrawTEpe: MAX Hold
I'| SweepPoint: 1001
-10 /ﬂ/\',\/\.} |V.,f\ SweapTime: 1.87 ms
V\'\\ Sweep: Confinue
¢/ i
99% OBW=1.184 MHz
-20 { Maker:
1. 2440410 MHz
-17.42 dBm
2.2441.594 MHz
— =30 -18.32 dBm
E
]
= 40 A ! ! M/ N«\\
g
(]
= &pd [,JM
/‘ﬂ"
a4 i
=70
=80 4
— Trace
-80
24392 24428
Frequency (MHz)
Pi/4ADQPSK_2DH5 HCH_2480MHz_Ant1_NTNV
i Ant: Ant1
CENT: 2480 MHz
Span: 3.6 MHz
W: 43 kHz
04 VBW: 130 kHz
Detector: Peak
TrawTEpg: MAX Hold
SweepPoint: 1001
=10 ‘fJ\n/v SweepTime: 1.87 ms
Sweep: Continue
b 99% OBW=1200 Mz
-20 ] f Maker:
1. 2479.403 MHz
-17.10 dBm
2. 2480603 MHz
-30 -19.23 dBm
-40

— Trace

24782

Frequency (MHz)

24818

Page 6 / 52




Annex for BT

Test Report No.: CTL2408083031-WF

FCCID: 2AC9E-NSP-0282

8DPSK_3DH5_LCH_2402MHz_Ant1_NTNV
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FCCID: 2AC9E-NSP-0282

Test Report No.:

CTL2408083031-WF

8DPSK_3DH5_HCH_2480MHz_Ant1_NTNV
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Test Report No.:
FCCID: 2AC9E-NSP-0282

1.2.2 20dB BW
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FCCID: 2AC9E-NSP-0282

Test Report No.:

CTL2408083031-WF

GFSK_DH5_HCH_2480MHz_Ant1_NTNV
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FCCID: 2AC9E-NSP-0282

Test Report No.:

CTL2408083031-WF
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Test Report No.:

CTL2408083031-WF
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FCCID: 2AC9E-NSP-0282

8DPSK_3DH5_HCH_2480MHz_Ant1_NTNV
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FCCID: 2AC9E-NSP-0282

Test Report No.: CTL2408083031-WF

2. Maximum Conducted Output Power

2.1 Test Result

2.1.1 Power
TX Frequency Packet Maximum Peak Conducted Output Power (dBm) .
Mode Type (MHz) Type ANT1 Limit Verdict
2402 DH5 -3.34 <=20.97 Pass
GFSK SISO 2441 DH5 -2.14 <=20.97 Pass
2480 DH5 -1.60 <=20.97 Pass
2402 2DH5 -2.29 <=20.97 Pass
Pi/4ADQPSK SISO 2441 2DH5 -1.18 <=20.97 Pass
2480 2DH5 -0.66 <=20.97 Pass
2402 3DH5 -2.00 <=20.97 Pass
8DPSK SISO 2441 3DH5 -0.85 <=20.97 Pass
2480 3DH5 -0.28 <=20.97 Pass
Note1: Antenna Gain: Ant1: 2.00dBi;
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FCCID: 2AC9E-NSP-0282

2.2 Test Graph

2.2.1 Power

Test Report No.: CTL2408083031-WF
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Test Report No.: CTL2408083031-WF

FCCID: 2AC9E-NSP-0282
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FCCID: 2AC9E-NSP-0282

Pi/4ADQPSK_2DH5 MCH_2441MHz_Ant1_NTNV
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FCCID: 2AC9E-NSP-0282
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FCCID: 2AC9E-NSP-0282

8DPSK_3DH5_HCH_2480MHz_Ant1_NTNV
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FCCID: 2AC9E-NSP-0282

3. Carrier Frequency Separation

3.1 Test Result

Test Report No.: CTL2408083031-WF

3.1.1 Ant1
Ant1
Mode X Frequency Packet Channel Separation 20dB Bandwidth Limit Verdict
Type (MHz) Type (MHz) (MHz) (MHz)
GFSK SISO HOPP DH5 0.982 1.039 >=0.693 Pass
Pi/4ADQPSK SISO HOPP 2DH5 1.001 1.330 >=0.887 Pass
8DPSK SISO HOPP 3DH5 0.991 1.320 >=0.88 Pass
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FCCID: 2AC9E-NSP-0282

3.2 Test Graph
3.2.1 Ant1

Test Report No.: CTL2408083031-WF
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Test Report No.:

FCCID: 2AC9E-NSP-0282

CTL2408083031-WF
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4. Number of Hopping Frequencies

4.1 Test Result

4.1.1 HoppNum

Test Report No.: CTL2408083031-WF

TX Frequency Packet Num of Hopping Frequencies .
Mode Type (MHz) Type ANT Limit Verdict
GFSK SISO HOPP DH5 79 >=15 Pass
Pi/4ADQPSK SISO HOPP 2DH5 79 >=15 Pass
8DPSK SISO HOPP 3DH5 79 >=15 Pass
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4.2 Test Graph
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FCCID: 2AC9E-NSP-0282

8DPSK_3DH5_HOPP_Ant1_NTNV

Level (dBm)

i Ant: Ant1
Start: 2396 MHz
Slop. 24855 Mz
RBW. 300 kHz
“Thsi ST RN IO e e TN TH TP .oy
A Al Aot T AR ATANAAR A AR AT AANRAAR LA AR L AR i
P e T WA s YA TraceType: MAX Hold
=10 4 [ } SweepTime: 1.33 ms
| Sweep: Continue
20 4 | | | HoPP Num: 79
30 A |
|
-40 4 : |
| l
=50 = &bl L]
50 1 W
60
=70
=80 e
— 2400 MHz
—— 24835 MHz
-90
2398.0 24855

Frequency (MHz)

Page 25/52




Annex for BT

FCCID: 2AC9E-NSP-0282

Test Report No.: CTL2408083031-WF

5. Time of Occupancy (Dwell Time)

5.1 Test Result

5.1.1 Ant1
Ant1
Mode TX |Frequency|Packet Duration of Observation Num of Pulse in Dwell Limit Verdict
Type | (MHz) Type | Single Pulse (ms) | Period (s) | Observation Period | Time (ms) | (ms)
DHA1 0.380 31.600 318 120.840 | <=400| Pass
GFSK |SISO| HOPP DH3 1.638 31.600 162 265.356 | <=400| Pass
DH5 2.884 31.600 117 337.428 | <=400| Pass
2DH1 0.390 31.600 316 123.240 | <=400| Pass
Pi/4ADQPSK| SISO | HOPP | 2DH3 1.642 31.600 156 256.152 | <=400| Pass
2DH5 2.890 31.600 115 332.350 | <=400| Pass
3DH1 0.392 31.600 320 125.440 | <=400| Pass
8DPSK |SISO| HOPP | 3DH3 1.642 31.600 162 266.004 | <=400| Pass
3DH5 2.892 31.600 105 303.660 | <=400| Pass
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5.2 Test Graph
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GFSK_DH1_HOPP_Ant1_NTNV

10 Ant: Ant1
CENT: 2441 MHz
S%an: z
RBW: 910 kHz
04 VBW: 910 kHz
1 Detector: Peak
TracoTEpe: Clear
SweepPoint 10001
-10 SweapTima: 20 ms
Sweep: Single
Time of Pulse:
=20 A 1 0.380ms
— —30 1
=
23]
2
©
=>
]
-l
| — Trace
=20 T T — T T T T T T
0.0 200

Time (ms)

GFSK_DH1_HOPP_Ant1_NTNV

Page 27 /52



Annex for BT Test Report No.: CTL2408083031-WF

FCCID: 2AC9E-NSP-0282
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FCCID: 2AC9E-NSP-0282
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FCCID: 2AC9E-NSP-0282
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FCCID: 2AC9E-NSP-0282
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FCCID: 2AC9E-NSP-0282
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8DPSK_3DH5_HOPP_Ant1_NTNV

10 Ant: Ant1
CENT: 2441 MHz
S%an: 0 Hz
REW. 910 kHz
0+ VBW. 810 kHz
m Detecior Peak
Trar:nT;gpe Clear
SweepPoint 10001
-10 4 SweepTime: 20 ms
Sweep: Single
Time of Pulse:
=20 4 2.882ms
— =30 1
E
@
= -40 4
@
>
3
50
=60
_?0 o
L
—80
— Trmes
=30 T T T T T T T T
0.0 200

Time (ms)

8DPSK_3DH5 HOPP_Ant1_NTNV

Page 35/52



Annex for BT

FCCID: 2AC9E-NSP-0282

6. Unwanted Emissions In Non-restricted Frequency Bands

6.1 Test Result

Test Report No.: CTL2408083031-WF

6.1.1 Ref
X Frequenc Packet Level of Reference
MoaS Type MHz) Type AN (dBm)
2402 DH5 1 -3.52
GFSK SISO 2441 DH5 1 -2.33
2480 DH5 1
2402 2DH5 1 -3.51
Pi/4ADQPSK SISO 2441 2DH5 1 -2.24
2480 2DH5 1
2402 3DH5 1 -3.37
8DPSK SISO 2441 3DH5 1 -2.24
2480 3DH5 1
Note1: Refer to FCC Part 15.247 (d) and ANSI C63.10-2013, the channel contains the maximum PSD level was used to
establish the reference level.

6.1.2 CSE
TX Frequency Packet Level of Reference Limit .
Mode Type (MHz) Type ANT (dBm) (dBm) Verdict
2402 DH5 1 -1.77 -21.77 Pass
2441 DH5 1 -1.77 -21.77 Pass
GFSK SISO 2480 DH5 1 -1.77 -21.77 Pass
-1.77 -21.77 Pass
HOPP DH5 ! -1.77 -21.77 Pass
2402 2DH5 1 -1.81 -21.81 Pass
2441 2DH5 1 -1.81 -21.81 Pass
Pi/4ADQPSK SISO 2480 2DH5 1 -1.81 -21.81 Pass
-1.81 -21.81 Pass
HoPP 2DH5 ! -1.81 -21.81 Pass
2402 3DH5 1 -1.73 -21.73 Pass
2441 3DH5 1 -1.73 -21.73 Pass
8DPSK SISO 2480 3DH5 1 -1.73 -21.73 Pass
-1.73 -21.73 Pass
HOPP 3DH5 ! -1.73 -21.73 Pass
Note1: Refer to FCC Part 15.247 (d) and ANSI C63.10-2013, the channel contains the maximum PSD level was used to
establish the reference level.
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6.2 Test Graph
6.2.1 Ref

Test Report No.: CTL2408083031-WF
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Test Report No.:

CTL2408083031-WF
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Test Report No.:

CTL2408083031-WF
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Test Report No.:

FCCID: 2AC9E-NSP-0282

CTL2408083031-WF
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FCCID: 2AC9E-NSP-0282
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6.2.2 CSE

Test Report No.:

CTL2408083031-WF
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Test Report No.: CTL2408083031-WF
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Test Report No.:

CTL2408083031-WF
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Test Report No.: CTL2408083031-WF
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Test Report No.: CTL2408083031-WF
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